INSTRUCCIONES DE MONTAJE SILLA SOCORRISTA Cod. 00109
ASSEMBLY INSTRUCTIONS FOR LIFEGUARD CHAIR

ASTRALPOOL | A\

34
33 6 7 1
LISTA DE COMPONENTES 12 11 14
LIST OF COMPONENT PARTS 19 5 —/
Al DENOMINACION / DESCRIPTION 32 2 8
1 1 |Estructura lateral derecha / Side frame-Right 13
2 1 |Estructura lateral izquierda / Side frame-Left 18 31 9
3 1 | Plataforma / Seat Platform A
4 | 4 [Peldand / Ladder Treads EE’-CEI 20 Detalle A 22\
5 1 | Soporte asiento / Seat support
6 1 |Asiento / Seat Detalle A 1 8 N
7 2 |Eje union’estructura / Metal Rod-joint -
8 4 |Arandela @10 DIN-127 / Washer ' \
9 | 4 |Tuerca M10 DIN-1587 / Nut ’ H g
10 1 | Guia parasol / Sun shade clamp \ 10 23 18
11 | 2 |Tuerca M6 DIN-1587 / Nut 3
12 | 2 |Arandela @6 DIN-127 / Washer : e—19
13 | 2 |Tornillo M6X16 DIN-933 / Screw f /
14 | 1 |Palomilla M6x30 DIN-316 / Wing Nut 21 _
15 1 | Soporte parasol / Sun Shade support 4 15
16 1 | Soporte salvavidas / Life Ring Hook 18 17
17 | 1 |Tornillo M8x20 DIN-933 / Screw
18 23 |Arandela @8 DIN-127 / Washer
19 | 19 |Tuerca M8 DIN-934 / Nut 19
20 | 4 |Tornillo M8x16 DIN-933 / Screw =——3=
21 12 | Tornillo especial Allen M8x73 / Special Screw 24
22 | 4 |Tornillo M8x80 DIN-933 / Screw M 25
23 | 4 |Tuerca M8 DIN-1587 / Nut
24 | 4 |Tope articulado / Swivel foot LL 7
25 | 6 |Torillo @8x70 DIN-571 / Screw 26
26 6 |Arandela @8 DIN-125 / Washer % :/
27 2 | Junta pletina fijacion / Fiking plate seal r 27
28 6 | Taco @10/ Fixing
29 2 | Pletina con tubo / Fixing anchor
30 2 | Tornillo M8x50 DIN-933 / Screw 30 18 19 29 28
31 2 |Tapdn blanco / White stopper
82| 2 S“je_Cid“ parasol / Umbrella support clamp A.- Insert the metal rods (7) between the left and right side frames (1 & 2).
33 | 4 |Tornillo @6,3x25 DIN-7981 / Screw B.- Place the ladder treads (4) in the spaces provided and attach the seat
34 1 |Placa asiento / Seat base
stand (3).
A.- Montar los dos ejes (7) con las estructuras laterales (1 y 2). C.- Attach the seat (6) to the seat stand (5) and then connect them both to
B.- Montar los peldanos (4) y la plataforma (3) a la estructura. the overall structure.
C.- Montar el asiento (6) al soporte asiento (5) y todo ello a la estructura. D.- Finally put the life ring hook (16), the sun shade supports (10 & 15) and
D.- Finalmente colocar el soporte salvavidas (16), soportes sombirilla (10 y 15). the swivel feet (24) in place.
E.- En el caso de querer fijar la silla al suelo, deberemos utilizar las pletinas E.- Should you wish to fix the lifeguard chair permanently to the floor, the
con tubo (29) y accesorios. fixing anchors and accessories (29) should always be used.
Made in EU
00109E201 09.04 NIF ES A 08246274

WE RESERVE THE RIGHT TO CHANGE ALL OR PART OF THE FEATURES OF THE ARTICLES OR CONTENTS OF THIS DOCUMENT, WITHOUT PRIOR NOTICE. / NOUS RESERVONS LE DROIT DE MODIFIER TOTALEMENT OU EN PARTIE LES CARACTERISTIQUES DE NOS ARTICLES OU LE CONTENU DE CE DOCUMENT SANS PRE-AVIS.
NOS RESERVAMOS EL DERECHO DE CAMBIAR TOTAL O PARCIALMENTE LAS CARACTERISTICAS DE NUESTROS ARTICULOS O EL CONTENIDO DE ESTE DOCUMENTO SIN PREVIO AVISO. / CI RISERVIAMO IL DIRITTO DI CAMBIARE TOTALMENTE O PARZIALMENTE LES CARATTERISTICHE TECNICHE DEI NOSTRI PRODOTTIED IL CONTENUTO DI QUESTO DOCUMENTO SENSA NESSUN PREAVVISO.
WIR BEHALTEN UNS DAS RECHT VOR DIE EIGENSCHAFTEN UNSERER PRODUKTE ODER DEN INHALT DIESES PROSPEKTES TEILWEISE ODER VOLLSTANDING, OHNE VORHERIGE BENACHRICHTIGUNG ZU ANDERN. / RESERVAMO-NOS NO DIEREITO DE ALTERAR, TOTAL OU PARCIALMENTE AS CARACTERISTICAS DOS NOSSOS ATIGOS OU O CONTEUDO DESTE DOCUMENTO SEM AVISO PREVIO.




